
����

�����	
 �����
����

�	�
�������	��
��������

�������������������������		
���		


�������������	��
��
�������

�
���	
����������

���������������	�
����

�������������� ����� �����
����������	�
���
� � ��������
�������� �������� ���������� ����������
����� �!"���
��� ���#$ ���#�$

������������
������������
 ����%�&������������"�'��(���"���
��)����
��������'��
��*�����
�+���

�"�� 
�������������
��+�'
��)�������,� +����-��������'����'
����!��

-�����(�-�
%����
������������� ����
���(�
�������'���+���""�)�
�
"��&��
�"����-���!�������!��
���(�-��(�����.���+����-���'����'
����
���������� �	
������
���� ���������� ��
�����+� ����
������!��
�-�
�/����
�����!����
����
���"����������
�����+�
���������0�����

+�'
��)� +��� "��"��� �"�����%���� ���
������� �������-�&���1� +
�

	
���
�����
�����������"�������(�-������������"�'��(�%�
�����������(���/����
��� +��
���� ��-��'�
����

�����
��������
�� ���(��"���� +������'��'�%���� 2+�'�����%�&��3���
��� �"����� ��� 
���

�� ����� ���� �	�

� ���
�� �
�� ����	�
4� �����
������
�����������������(��
5� 0����'
������+�

����
��+�!������
��
�����

���
�������
 �� �(6��
� �"����� 
������*� �((� ��� ��!�&�� %��"�� �+� ����� +��!� 
��
�"���*�����%��"��
���
�!����
���(�����(�
�����������-
����(�

�������
7�
����&����"����������(�-��"��+��!�(����)�-)������
����8�(����&�'��
!������ +�'
��)� 
���&��(�(�!����%��'��!�)�&��(�)����%�����
)��9��
!�&�������"����� 
�������-�+����-���������(������!-�)�"��'����

������
������
����� ��
'����� !�'�����!� '��� -�� ��!�&�(� +��� '���
��
� 
������
�""��'�
�����

������
�����
�����������
��������"������������
�!"���
�����
�������
�(����
��
-�'���+�
����-����
���

9�!�&�������"�����
�������-�+����-���������(������!-�)�"��'����

9�����"�����!�
���'�������"��!����
�)������(��,�)��

�!"
�
����!�&�

����"�����!�
���!�)�'���������������6��)�

����� !"#�$
%���� !"#�$
����"�!�"��
����"�!"#�$
������!"#�$
������!"#�$
&����!�#�$
'��("�$
)���*�!�#�$
+����!�#�$
,���*#" $

�����*#" $�-��.�����.������&�'�,��

,�.���-�/������0

��'���� %�����
�� 
��
� ��-��'�
���� �/��"!��
*� !�
������� (��"������
�/��"!��
���(��
��������
�(��/��"!��
�!���+�'
���(�-)��
�%����-��+���
+��!� (�+�'
�� ��� !�
������ ��(� %���!�����"� (������ 
��� ���� 2�3� )���
+����%���� 
��� (�
�� �+� "��'������ �+� �/��"!��
� "��&��� 
�� -��(�
�'
�&�
(������ 
���� %�����
)� "����(*� �
� %���� -�� ��"����(� ��� ��"��'�(� %�
���

'�����*�"��&�(�(�
��
�+�'
��)����!���
������(�'�
���
����/��"!��
�
�
-�� (�+�'
�&���  �� �-
���� ��"���� ��� ��"��'�!��
*� �
� !��
� -�� ���""�(*

����"��
�
���� '������� "��"��(*� %�
�� "���+� �+� (�
�� �+� "��'����� 
�� �

��'���� ��
����8�(�������
)� ��(����&�'��0��
��*� %�
���� 
��� ���� 2�3
)���� +����%���� 
��� (�
�� �+� "��'�����

 ����%�����
)� ��� ��
��(�(� 
�� 
��� ��������� ��
���� "��'������ ���)�� ���
%�����
)�(������
��""�)�
���/��"!��
�(�!���(�+��!��''�(��
*��&���
���(*��-���*�!�����*���������'�*�+���
)����
����
��������-����&�����'���
����&��!�
������*���� 
���/��"!��
� ��"����(������
���(�-)���)������

��
����8�(�-)�
��'����
����"���������
���
����/��"!��
�� ����%�����
)
�""����� ���)� 
�� �/��"!��
� ���
����(� ��(� �"���
�(� �''��(���� 
�� 
��
��'�!!��(�
������+�
��'��������
����
����8�(�+���(�"����������.���
��
��� ��"����� %�����
)� �""����� 
�� ��-��'�
���� �/��"!��
� !�
������� (���
"��������/��"!��
���(��
��������
�(��/��"!��
�!���+�'
���(�-)�
���
'����

,�)��!"���(�%�����
�����""��'�-���
����-��'�
�����/��"!��
*�!�
������
(��"��������/��"!��
���(��
��������
�(��/��"!��
�!���+�'
���(�-)

��'���� ��'��(���� 
���%�����
���� �+�!��'���
�-���
)� ��(� +�
����� +��� �
"��
�'����� "��"���*� %���� ���
� ���)� +��� 2�3� )���� +��!� 
��� (�
�� �+� "���
'���������!���
�
���(����
�����%���!�
�
����������%����������!"���(
%�����
)����
�*����
����-�&����!�
�
����!�)���
��""�)�
��)���

�������&��
�������
��'����-�����-���+�����'�(��
������'����/���
����(�!�
������ ������-���
)��+�
��'���������)�'���!�+�����������(�!�����������
��
� �+� 
��� ����*� ������*� ��� ���� �+� ��-��'�
���� �/��"!��
*� !�
������
(��"��������/��"!��
���(��
��������
�(��/��"!��
������� �������&��

��'��(�
���"��'�����"��'�����!���
�
���(����
�����%�
�����'���������
��!�
�
�����+���'�(��
������'����/���
����(�!����*����
����-�&����!�
��

���������'�������!�)���
��""�)�
��)���

 ����%�����
)���&���)����"�'�+�'� ����������
����(�)���!�)��������&�
�
���� ����
��%��'�� &��)� +��!��
�
�� 
�� �
�
��

:���
��'������)
�
��
����*��:��14������;<
������=��4�5�1;>�5���
$���=��<���5�5��4�>

?�0�")����
�����
����
�(����@�,
��-���
�A
%%%����'�����(��
�����'�!



������1
����!�� �	�
�������

ITEM PART NO. QUANT. DESCRIPTION ITEM PART NO. QUANT. DESCRIPTION
1 271832 4 1/4-20 x 1/2" screw 24 271852 1 10-32 x 3/8" hex Nyloc nut
2 271833 2 Side frame 25 271853 1 Latch paw l assembly
3 271834 12 3/8-16 hex f lange nut 26 247928 1 Latch spring
4 271835 2 Pillow  block 27 271841 2 Latch bushing
5 271836 1 End frame support 28 271863 1 10-32 x 7/8" screw
6 271837 8 3/8-16 x 5/8" mach. screw 29 NONE NONE Hose assembly
7 271838 4 3/8-16 x 1 3/4 screw 29 247926 1 Hose assembly
8 271839 1 Support shaft 30 NONE NONE Hose bumper assembly
9 271840 6 Snap ring 30 84257 1 Hose bumper assembly
10 247927 1 Spring & case ass’y r 271748 2 Guide roller pin - long
11 271842 1 Spring arbor 32 271749 2 Guide roller pin - short
12 271843 1 Sheave assembly 33 271751 2 Guide roller tube - long
13 271844 8 1/4-20 hex f lange nut 34 271752 2 Guide roller tube - short
14 271845 1 1" inlet tube 35 271759 4 Guide roller post
15 271846 1 Hose outlet support 36 271760 8 Guide roller bushing
16 271847 1 #10 x 1/2" self tapping screw 37 271761 1 Hose guide roller plate
17 N/A N/A Bushing 38 271764 4 5/16-18 x 1/2" hex screw
18 271848 1 90° female F.T.P. ell 39 271771 1 Guide roller plate sw
19 271849 1 Latch ratchet hub 40 271802 1 Sw  support bracket
20 271850 4 1/4-20 x 5/8" hex screw 41 271803 1 Sw  support bracket
21 247929 1 Sw ivel assembly 42 271772 1 Guide roller plate tw
22 N/A N/A Coupling reducer 43 271874 1 Tw  support bracket
23 271851 1 1/2-20 hex f lange nut 44 271875 1 Tw  support bracket

45 271768 4 5/16-18 x 1/2" screw

��������	

��������	




������1
����!���	�
�������

��������������2 ����� �����

(��!B
�����
C�������

��������(�� 
�)�� � �������D�2��*5�!!

�����*5�'!3
"�������� ���!��� ���������� ����������

�!"B��
����!���!�! ���#�$�2><�<#�03 ���#�$�21���#�03

������������
������������

��6���
�(��"�&�
���
��!-���B��B"��B!��
�(�������'��
���(�
�E�����������@
�����8�(����-���F�
B+����"���������������'�'��

��
��+�����
��@����''��(�(E����������+����-���(��
�G
����
����B���
��
�E��
�B��(E����������(��
�)����
��������'��(E���!��
�
����"����B
&�
��
���(B+��
�(E������!��
��
����'���'�!��
��������''��(����+����-���
��
�� �

��
�� ��� ��������
�� 
�� '�"�'�
B� (�� "�������� (�� 
�)��
(E��
�B��(��
�G
������!�!�����"�������
��/���'�����(���E����������
0�����
�8� �E������"�������������
�'����'
�"���� ���
������ �������������
"�������
��/����1�"��(��

	
�����
�����

��������
�(E����������(��
�)����
�����"����������
���-��+�B��F�&�����
������

������
����������
��

�� 7������8����
�!-����-��(B�(������������(�������������(E���

!��
���2+�'�����"�&�
3�H��/�EF� ���������
���
�-��������B�
�� ����
�� ����	
� ������
� �� ������� 
�� ����� �
��
�� ��� ����
�

�
� ����
���
�
4� ���B��8����
�)���F�
�&����������(��
5� 0����'
�8������''��(�(��
�)������'��(��+�!�����

�3�4���5
������B��������
�������(��������
*��6��
�8��������&���(���
�����(�
'I-��*����
����F����+���*�6��/�EF��E�-
��
����(�����
�������(B���B��

�����������
�����B"���
�����B
��(����(��
�G
���+��
������/��!��
�"��������!!�
(�����&�'����
�����B����"����E������"����B&�
������(�!!����/���"��

��������&�
��������
����7���&�8�
��
��
�������(��������
��&��
�(�
(B�����!-����

������
�����

��!B'����!��&���������-���(��
�)���"��
�G
�������&B�"����(����""���
'�
�����(��
�������'��
��������

,���6�����6
.E�
�����8�"������������������F�"��������"�������
���������
�!"B���

�����"�������
��/���'��/������
���
B���������(���(��'��-����
���

7���&�8�
��
��
�������(��������
��&��
�(��(B����!-����


��-�J
����(��!�
����(��������
�(������������
�+��!B�(��+�'��
"��!����
�������
��
�
�&���(E����&������!�
����(���������
�"��&��

'������ (��� -��������� �B��������

������������	
��
���
��
�������������	
��
���
��
�������������	�������
��
������������	�
��
��
��
�������������	
��
���
��
�������
����	

��
��
��
�����������	�����
��
������������	�
���
��
������������	�����
��
������������	
�����
��
������������	�������
��

7������������-��.����&��-�
""..�8*#" ���9�-��-��.6���

&��������,�.��6�


��'���������
�
�/������!�
B�����(����-��+�'�
���*����!�
B�����(��
��-��

����(��"��(��
�*��
�
��
���
���!�
B�����'�������/�E�����+�-��/��
�����
����!"
��(��&�'���(��!�
B�������
�(E��B'�
����"��(��
����
"B���(��(E���2�3�������&��
����(�
��(E�'��
��������!�
�������E�&B��
(B+�'
�����(����
�'�

��"B���(��(�������
��*� ���������B"��B���
��!"��'B����
��
�!��
*�F�'��(�
����/����E���!���F��E��������(�/��
/������!�
B�������
�(B+�'
������������-
����������B"���
���������
��!"��'�!��
����!�
B�����(��
�G
�����"B(�B�+�����(��+����"��

"�B���-��!��
�"�)B�*��''�!"���B�(E����"���&��(��(�
��(E�'��
*�F
���0��
���(�������
����
�(�����&�'��
��'�������BB*�(�������(B���
(E���2�3�������&��
����(�
��(�'��
�

0����������
����E��
��++��
��/�EF��E�'��
�������(B
����(E���������0�

�
�����
������'��&���"������!�
B������-J!B�"�������''�(��
*����
���'�����*������
�����
�����-���&����������B�*�����B������'�*����
���
����
���������B�����(��� ��-�
��'����-����&������ '������&��*� (�
!G!��/�E��������'��&���"������!�
B������B"��B����!�(�+�B�"������
"��������������
����B��"���
��'����"�����B"��������!�(�+������
!�
B������0�

�������
����E�""��/������/��!��
����!�
B��������
���B��

�
����B�'��+��!B!��
�������'�!!��(�
�����(��
��'�������(�����
"�����������'�����
����B��,�'������
��������
�����"��'�
����
�E�""��/������!�
������(����-��+�'�
���*����!�
B�����(��
��-�
����(�
"��(��
���
���
���!�
B�����'�������+�-��/�B�"���
��'����

 ��
�������
����!"��'�
���""��'�-������!�
B�����(����-��+�'�
���*���
!�
B�����(��
��-�
����(��"��(��
���
���
���!�
B�����'�������+�-��/�B
"���
��'���*�)�'�!"�������������
����(��'�!!��'������
�����

(E�"
�
�(��F�����+���"��
�'���C��*�(���������/��!��
�"��(��
����2�3
���F�'�!"
���(�����(�
��(E�'��
��0��
������6���(�'
������E��
������

"���(����!�
�
�����F����(��B��(E���������
����!"��'�
��������"��
�(��'
/��������!�
�
�������&��B������E�""��/���"���F�&����


��'�����������������'���'������"����-���(���(�!!�����(���'
�
�����(���'
���
�����"����-���
B�(��
��'�������
�
���(��
��
���B'��!��

����"����"��
������(�!!�����(B'�����
�(�����&��
�*�(�������&��
�
���(���E�
�����
����(��!�
B�����(����-��+�'�
���*�(��!�
B�����(��
��-�
���
(��"��(��
���
���
���!�
B�����'����������(B"������������'���'��
���"����(E�'��
��0��
������6���(�'
��������"��!�

��
�"����E��'������
��������!�
�
����(���(�!!�����(���'
�������(���'
�*�������"��
�(��'
/��������!�
�
��������E��'�������/���"�B'C(������E�""��/���"���F�&����

0�

�������
���&�����''��(��(���(���
��"�B'����
�&����"��&�8
B����!��
��&����(E��
����(���
��/���&�����
�(E���6����(�'
����F���
��
���



������1
����!�� �	�
�������

L’article Pièce Quan Description L'article Pièce Quan Description
1 271832 4 1/4-20 x 1/2" vis hexagonale 24 271852 1 10-32 x 3/8”d érou Nyloc
2 271833 2 cadre latéral 25 271853 1 assemblage de cliquet
3 271834 12 3/8-16 écrou & embase hexagonal 26 247928 1 ressort do loquet
4 271835 2 support 27 271841 2 man chos do loquet
5 271836 1 support de cadre d'extrémité 28 271863 1 10-32 x 7/8” vis
6 271837 8 3/8-18 x 5/8” vis à métaux 29 aucun aucun assemblage do tuyau
7 271838 4 3/8-16 x 1 3/4” vis 29 247926 1 assemblage do tuyau 
8 271839 1 arbredesupport 30 aucun aucun assemblage darrêt do tuyau
9 271840 6 dispositlt do retenue 30 84257 1 assemblage darrêt do tuyau
10 247927 1 assemblage do ressort et bottler 31 271748 2 brache de guide à molette - longue
11 271842 1 mandrin do ressort 32 271749 2 brache de guide à molette - Courte
12 271843 1 assemblage do poulie 33 271751 2 tube de guide à molette - longue
13 271844 8 1/4-20 écrou à ombaso hexagonal 34 271752 2 tube de guide à molette - court
14 271845 1 tuyatz dontrde 1 pouce 35 271759 4 daulllo de guide à molette
15 271846 1 support do tuyau de sortie 36 271760 8 manchon de guide à molette
16 271847 1 #l0 x 1/2 vis perceuse 37 271761 1 plaque de guide à molette
17 N/A N/A Bushing 38 271764 4 5/16-18 x 1/2" vis hexagonale
18 271848 1 coude femelle de 90° F.P.T. 39 271771 1 plaque de guide à molette pour enrouler de côté
19 271849 1 moyeuen dent de scie 40 271802 1 support pour enrouler do côté
20 271850 4 1/4-20 x 5/8” via hexagonale 41 271803 1 support pour enrouler do côté
21 247929 1 assemblage de pivot 42 271772 1 plaque do guide à molette pour enrouler do haut
22 N/A N/A raccord do réduction 43 271874 1 support pour onrouler do haul
23 271851 1 1/2-20 écrou à embase hexagonal 44 271875 1 support pour onrouler do haul

45 271768 4 5/16-18 X 1/2" vis

������ ��
	�����
������ ��
	�����



������1
����!�:�	�
�������

���������������� ����� �����
�(��
�+�'�
����(�
���!��������)������ � �������E2��*5!!��

���*5'!3
����!��"������ ��������� ����������
����!��
�!"���
��� ���#$�2>1�<03 ���#�$�211��K3
(���"���'���

�������������
�������
���

����
�'���
��������
�������
���!"�'�(����"���(�!��
��������'�6�
(���'����
��*���������'��
��(��
�+����"���������������������
��+��+�'
���������!��������(��'����'���� +����-���(�-���������(�
��
��������
��(��(���������������(���'����
���)����+���
��(���-���

�'�!���
��"����"��&��������"���-���(��������!���
��)�����8�!���
��
@���/���������+����-���"�(���������
����������
����� ���'�"�'�(�(
(��"�������(���������(��(�����!�������������������������/�����
'�"�'�(�(�(������"�������������'����
����0�����
�������+�-��'��"�����
�����
���"��"��(��"����������
���'����(��'����
���(��!L��(���1
"����

	
���
�
���
7�������
��(���'����
���(�����!����������
���!"�'�(��'���������)���
��/������ +������ ��-��'�'����

9�!"��8��(�����!�������
�� �����&���
��������"����'������
�������'������(���'������
��/�����

����

�� ��
�� �"��
�(��
��  
��
���� �� ������ �� ��
���
�
4� �����
�����!���������
��&�8�(����������(�����(�����
5� 0���'
��)���'�6�����!�����������������(����!-���(�����'�(��(�


�-�����

���
���������
�����6��
������
�������(��������
��������'����
��*�����������/��
�
&���
������
��/������
�������(����(������-
���(�(�

������
���
7�
����&��� ��"���(����� (�-����� ���� �����8�(��� "��� ���� "������
(�����&�'�����
��8�(����"������+�-��'��"�����&�
���(�M���/��
���!�������������
����9�!��&��
�(������������
���(��
���������
��
(���"��
����(��(��!��
�6��

������
�
���
7��!�'����!��(���������"��(��������!�&�(��"���������"��'�'
��
'���
��
��(�� 
�������

��&���-�-
.������'����
�������"�����������
�!"���
�������
���/��������
!��'�����������
��-���
���

9�!��&�����
�������(�������
����
���(���!"�8������"��'����(�
(��!��
�6��

7�������
��(���!�
���(�����'�6��(���'����
�����
��"��������
�!��
�
'����(���0���/������
��
�(��"������!�&�����������
��(���!�
��
"�(���� '������ ������� (�M���

�����������������������
�����������������������
����������������������
����� ���������������
!� ���������� ���������
"���������������������
#��������������������
$���������������
%�&�������������������
'�������������������
(�������������������

�����������������-��.����)��-�
""..�8*#"����,&9�-��-��.����

����	�
���


����


��'���������
�8��/�������/��"��(����-��'�'�N�*�����/��"��(�
�(!����
��'�N��(��!�
�������)��
�����/��"�������'����(��� +�-��'��
(�����
��L����-����(��(�+�'
������'���
����!�
������)�!����(���-��
(����
�����2�3��M��(��"�B��(�����+�'���(��'�!"����������(�!����

���/�����
��(�+�'
�����(����
�����"����(��(�������
O�*�����/��"�
���L���"���(�������
�
6�(������'�����������*����!"���/���������!��
�����8�(��"������+L-��'����(�/���/�������/��"�����(�+�'
����������
�-
����������"���'�N����������
�
�'�N�*�(�-��������&��(�*�'������
���
���(����&O��"���(���"��&��!��
�*�'������'�!"��-��
��(����
+�'���(��'�!"��������0��
���(��P����
O��)����&�'���(��
��'���
��
���8�(�*�(����
������M���������
�������+�'���(��'�!"���

7�
��������
O��'�-����N������'�!"��(���"��&�(������������7�
�
�����
O�����'�-����/��"��(�M�(��"����''�(��
�*���-��'����*
�-���*�������(�-�(�*���������'��*����
���'�N����'����'
����!�
�������
�-����&�����'������&��*������/��"��� ��"���(�������
���(���"��
'���/������/��������
B���
���8�(��"���
��'����"������"���������
����
����/��"���7�
�������
O���N������&L��(��"��������/��"�����
���(��)
�"���("�(���'���(��'���������'�!��(�'������(��
��'������(��
"��������(��'�!"����
���8�(���.��������
��������
O��"��
�'�������
&L��(��"��������/��"��(����-��'�'�N�*��/��"��(���(!����
��'�N��(�
!�
������*�)��
�����/��"��� ����'����(��� +�-��'�(���"���
��'����

:
���������
O����!"�O
�
����"��'�-�������/��"���(����-��'�'�N�*
�/��"���(���(!����
��'�N��(��!�
�������*�)��
�����/��"�������'�����
(���+�-��'�(���"���
��'������(�)��(�����������
O���(��"���
�������
!��'�(��)��/��"�����'������!�(�(��"����"��"N��
�����"�'�����*
(����L����������2�3��M��(��(�����+�'���(��'�!"����,������
7�
�(������"��!�
�����!�
�'�N�����'���
�����O!�
���(��(���'�N��(�
�����
O����!"��'�
�����O�/�����
����!�
�
�N����
������"��(��/��������
�+�'
��

7������Q��'����
��'�������L����"����-���"���(�M�����'�(��
������
'����'���
����
�����"����-���(�(�(��
��'�������'����/����
�'���'�N��"���"B�(�(����(�M���"��(�'�(���+�����(�����&��
�*�&��
�
(�������(��!���*�������(����/��"��(����-��'�'�N�*��/��"��(�
�(!����
��'�N��(��!�
��O����*�)��
�����/��"�������'����(��*����(�-�
��"��������"��'���(��&��
���,�������7�
�(������"��!�
�����
��'����N������!�
�'�N��(��(�M�����'�(��
�����������'����(��*���O�/��
��
����!�
�
�N����
������"��(��/����������+�'
��

7�
�������
O�� ���"��"��'�����(���'���� ����������"�'O+�'���)���
�(
"��(��
������
����(���'����/���&������(��7�
�(����7�
�(��



������1
����!� �	�
�������

Articulo Parte Cantidad Descripción Articulo Parte Cantidad Descripción
1 271832 4 1/4-20 x 1/2" tornillo hexagonal 24 271852 1 10-32 x 3/8” tuerca 
2 271833 2 lade del marco 25 271853 1 seguro de encaje ensamblado 
3 271834 12 3/8-16 tuerca hexagonal 26 247928 1 seguro de resorte
4 271835 2 almuada del bloque 27 271841 2 seguro del casquillo
5 271836 1 final del marco de saporte 28 271863 1 10-32x7/8 tornillo
6 271837 8 3/8-16 x 5/8" tornillo 29 NONE NONE mangueraensarnblada
7 271838 4 3/8-16 x 1 3/4 tornillo 29 247926 1 mangueraensarnblada
8 271839 1 soporte do Ia columna 30 NONE NONE parachoque de la manguera ensamblada
9 271840 6 aro de resorte 30 84257 1 parachoque de la manguera ensamblada
10 247927 1 caja de resort ensamblado 31 271748 2 radillo guia del eje large 
11 271842 1 resorte de tambor 32 271749 2 rod lie guia del eje corto 
12 271843 1 rueda exentrica ensamblada 33 271751 2 rodille guia del tube large
13 271844 8 1/4-20 tuerca hexagonal 34 271752 2 large rodillo gula del tuba corto
14 271845 1 1" tubo de entrada 35 271759 4 rodille guia do Ia columna 
15 271846 1 soporte do salida de Ia manguera 36 271760 8 rodille guia del casquillo
16 271847 1 #10 x 1/2” tornillo 37 271761 1 rodillo guia del plato
17 N/A N/A casquillo 38 271764 4 5/16-18 x 1/2 tornillo hexagonal 
18 271848 1 90° coneccion hem bra en I. 39 271771 1 guia del redillo del plato sw  
19 271849 1 seguro retenedor del eje 40 271802 1 sw  soporte de Ia abrazadera
20 271850 4 1/4-20 x 5/8" tornillo hexagonal 41 271803 1 sw  soporte de Ia abrazadera
21 247929 1 eje giratorio ensamblado 42 271772 1 guia del radio del plate
22 N/A N/A acoplamionte reductor 43 271874 1 tw  soporte do Ia abrazadora
23 271851 1 1/2-20 tuorca hexagonal 44 271875 1 tw  soporte do Ia abrazadora

45 271768 4 5/16-18 x 1/2" tornillo

������ �)	&�����
������ �)	&�����


	Francais
	Deutsch
	English
	======================
	Exit



